
PARTS CATALOG

YSD490Q

YSD490Q DIESEL ENG INE

YANGDONG CO LTD., .



-~ *OOHJt±~~m?:i2t~1h~J11l! YSD490Q m!~itBm~msflJ:bt Tmms5}
~~~~BC~~Zmo

=, 19TmtE.m?lW~~~*, *0~ YSD490Q m!~itBmJfl,~~~~~

110, ~~tI!~:ff@ftUmsai1!, f§W*OOHJt&fl9tlW$$flJ:~~Wfj~~ ~~~~

~ ,~~NJtJiatai1! ,ai1!mr~J3Ji~ ,mmp~iJ.j( 0

'=:~*OOHJtt£iUttJat, EBT~atr8]bt7j(.IJLlW~*tl, f§Wm~z~t£FJfXf£~,

~iRlXXlfr!*Ulm1£m~z~ 0

#, ~.

2000 -+ 10 }]

EXPLANATION
1. This catalogue is main used for user's picking up and buying the parts of the model

Yangdong YSD490Q diesel engine and understanding partial structure and assembly rela­

tion.

2. In order to meet user' s different requirements, the assortments of YSD490Q ·diesel

engine made by our factory will continuously increase, .~ and the stlucture will also be im­

proved partially. So the contents of the catalogue may be somewhat not accordance with the

engine you have owned, which will be improved in second edition. Pardon, before improving

will not notify again.

3. In compilation of the catalogue, due to limited time and level, some mistakes can

hardly he avoided, please oblige us with your valuable comments.

Editor

10,2000



13 ~

CONrrENTS

1 ,tJL-t* ,iEatt&$B'~lllS~iJtJ~,JJ~

CY'LINDER BLOCK, TIl\IING GEAR CASING AND f"LY\VHEEIJ I'IOU'SI~G .... ······· .. ···········1

2 ,jEa-1·-&$B~~*~

TIMIN(':; GEAR TR~AIN ,,···· .. ··· .. ······················ .. ··5

3 ~ l~ffiI 1& ", fi fA!:BJ:kitt , i1Fk{fa; .~, JiY.

C"YIJNI)ER HEAD~ THE~R.~{OST~~T, INTAKF: ~IANIFOLD A,ND EXI-IAUS'fM}\NIFOLfJ ·_·_·7

4~7~~ ,~ff~~,Jlt

})IS'fON AND CONNECTII~G ROD ASSE~1BLY n ••••••10

5~fftJ"tJb" ~~J~'~

CRt\NKSI1.AFf p"ND f,'LYWIIEEI " ············ .. ···· .. ··12

6,n~~f)tt~

WALVE - i\(:TUATING MECHANISM H • • .. ···········14

7~ym~7EJ~~,~

011 S'Ul\lP · · · .. · · · · · · · · .. · .. · · .· · " · · · ·17

8,~iI~1fl'J~'~

CYLINDER HEA.D COVER ········· .. ·· .. ·····~ .. ······· .. ·19

9,~17dl~~'f1l~~

FU'EL SUI)PLY SYSTEM ················ .. ··· .. ···········ll

10 ,fJLimji ,fJLilbfIi~,)J~

I.LTBRICATING OIL PUMP AND PIPE ~\SSEMBI Y u •• "~ •••••••••••••••••• u u ew,··23

11.,7}:* ,~~btE!l:*~;ffi,Ji~

CO()LING WATEIl PUMP, PAN AND PUI4LEY H u········ ..············· ..26

12, :~9: i1~ ~illB ~mj[1)~ trl~ '\~~~ tt! fJL& fC: F.t!.bt It tJt ;~~ Jj~
AIJ{ FILrrER., OIL FILirER~STARTEI{ i\N[) CI-IARGING GENERATOR ·····-.··.. ·.. ······ .. ··· .. 29



tJL1*~ J£Bt~~1:lt ~~1c1~~~

CYLINf)ER BLOCK, TIMING GEAR C~ASING i\ND, FLYWHEEL HOI]SING

~

~.

! I\; ,
?'3 222'\ m-

8

79

l "
~~ "), ~

42 /~
7Sn

~"..,.
21 22 ')03

~£



*Jt1$,IEt:M-~~~H. ~~~ 1~.. Jil
C'YLINDER BLOCK,TIl\fING GEAR CASING

AND FLYWHEEL I-IOUSING

f~ % 1-t % ~ f* JXIt * it
Ref. No. Parts No. Name Q'ty Remarks

1 YSD490Q -OI1IIC m i* I

Cylinder block

2 YSD490Q -'01015 ±~ptLIL 5

Main bearing, upper half

3 YSD490Q - 01016 ±tdrlt~PL 5

Main bearing, lower half

4 YSD490Q - 01112 ±:~at*lfd 4

Main bearing cap
5 YSD490Q - 01114 ±:$IIJ*~·tt 10

Main bearing stud

6 YSD490Q - 01115 ·.±tw*~_timll1 10

Main bearing stud lock washer
7 YSD490Q - 01 i13 Jcr±~*.1d 1

Rear main bearing cap

8 YSD490Q - 01008 £ltJ~J.Eff£Jt(~) 2

Crankshaft thrust hearing, lower half

9 YSD490Q - 01007 dB tdJ11:ffEJt (.r. ) 2

Crankshaft thrust bearing, upper half

10 YSD490Q- 01020a ~tr~~Jt , . 1

Cylinder head gasket

11 YSD490Q - 01004 9:1fiI~*_f! 14

Long cylinder head stud
YSD490Q - 01005 '=tarrm9ifl_~ 4

Short cylinder head stud

12 YSD490Q - 01003 k(mr~ 4

Cylinder liner

13 YSD490Q - 0] 002 SC(fir~.tt7j(III 12

Water seal

14 YSD490Q - 01023 8 ~$drWif'f~ 1

Front camshaft bush
YSD490Q - 01024 ~~~l:J:1ft~ 1

Middle camshaft bush

15 YSD490Q - OlO25b 8~~ft5ft~ 1

Rear camshaft bush

16 YSD490Q - 01103 ~ J-t 1

Plug

17 YSD490Q - 01011 i117j(·ff~}f 1
. Inlet pipe gasket

-2-



f,~ % ft % ~ f$ flit • it
Ref. No. Parts No. Name Q'ty Remarks

18 YSD490Q - 01013 :i£ 71< 'if 1
Inlet pipe

19 GB848 -85 ~118 -140HV 52
Washer 8 -140HV

20 GB93 -87 mill 8 52
Spring washer 8

21 GB5783 - 86 lIl~ M8 x20 Bolt 7
22 GB5783 - 86

_fi
M8 x 16 Bolt 14

23 Y480G-OII04 ~~~Jt 7
plug

24 GB5783 - 86 -~
M8 x25 Bolt M8 x25 5

25 GB898 - 88 lIltt M8x20 Bolt M8 x20 2
26 YSD490Q - 01200a ",~~ms{tt 1

Breathing filter

27 GB93 -87 ~ III 10 8
Spring washer 10

28 GB848 -85 ~ ~ 10 -140HV 8
Washer 10 -140HV

29 GB5783 - 86 -ti MIO x 30 8
Bolt MIO x 30

30 YSD490Q - OlO17 mr~~JJ4J 2
Front mounting bracket

31 Y485Q -16 -01300 nJ(71<Jf5cm1tt I
Drain cock

32 YSD490Q - 01Ol4a $:71<tf~jJf~ 1
\

Union pipe

33 YSD490Q - 01105a ±ilIJmJ;~~~( I) 2
Screw plug ( I)

34 Y480G -01106a P~~( H) 5
Screw plug ( ll)

35 YSD490Q - 01101 ~ ~ 1.
Plug

I36 YSD490Q -01004 mrmngrRUm~- 1
Oil filter gasket

37 YSD490Q - 02017 JEat-&~~1JfJ~ I
Front cover

38 YSD490Q - 02016 iEatt!T~~WJ~mJt 1
Front eover of timing gear case

39 YSD490Q - 02013a lEat%~~1& 1
Front cover gasket of timing gear case

40 YSD490Q - 02014 iEBtt!T~~1Ai~Jt 1
Timing gear case cover gasket

41 YSD490Q - 02001 iEat-tM~~ 1
Timing gear casing

-3-



fi~ % 'it ~ ~~ $ ~- * tl:
Ref. No. Parts No. Name Q'ty Renlarks

42 YSD490Q - 01001 iEffJ-&~~~£~Jt 1

Tilning gear case gasket
43 GB898 - 88 ~~.tt 1\18 x 28 3

Stud M8 x 28
44 GB6170 - 86 .-BJ: M8 3

Nilt M8
45 )rSD490Q - 02015 m ft 1

Pointer
46 HG4 -692 -67 1t~J:\.~MMSG60 x 80 x 12 1

Oil seal SG60 x 80 x 12
47 YSD490Q - 12006 1EIt!2t ft!m5t~ 1

Generator bracket
48 YSD490Q - 01oo9a JG 1m~t~m;,L 1

Real oil seal cover gasket
49 IYSD490Q -OlO12a Erm!f:bl 1

Real oil seal cover
50 I-IG4 - 692 - 67 1f¥~fllf;tntJM SC100 x 130 x 12 1.

Oil seal SG100 x 130x 12
51 YSD490Q - 01010a ~ !i~' 1t 1

Flywheel housing
52 (;B5783 - 86 jJ fft M8 x30 Bolt M8 x 30 5
53 GB818 - 85 !II IT . M6 x 12 Bolt M6 x 12 2

54 GB93 - 87 ~ [IJ 6 2

Spring washer 6
55 ; GB97. 1 ~ 85 m [i] 6 -140HV 2

I Washer 6 - 140HV
56 f YSI)490fl- 01019 ?¥!. t& I

. 1
.rat

Inspection cover
57 GB5783 - 86 ~ ~ M12 x 35 6

I
Bolt 1\112 x 35

58 CB5783 - 86 !l'I ~ M10 x 30 2

Bolt 1\110 x 30
59 GB93 - 87 m 1m 10 2

Spring \vasher 10
60 GB848 - 85 m 1m 10 - 140HV 2

61

62

63

64

-4-

GBl19 - 86

GB119 - 86

Y480G - 01500

GB6170 - 86

Washer 10 - 140I-IV
m810 x20

Pin BIO x 20

mB8 x20
Pin B8 x 20

ffi jJ~)fj -ft~ ff:&-f){lf
Sensor for oil gauge

_ -Hj: 1\110

Nut MIO

2

3

2



iE- at -~~1t #] ~ it
TIMING GEAR TRAIN

6

10
11 ..-..--.---"'-,",;A6

13 ----~'-~~

2

4~

--12

-1

t---g
~"-_."8

-5-



TIMING GEAR TRAIN

fi~ ~ 1t ~ .. ~ f$ JJc- 4i tl:
Ref. No. Parts No. Name Q'ty Remarks

1 YSD490Q - 02oo3a l!6tlfb*.iEat-t!T~ 1

Fuel injection pump timing gear

2 YSD490Q - 02008 miM~ffilJi 1

Idle gear clamp

3 YSD490Q - 02oo5a .iEattft-&~ 1

Idle gear

4 YSD490Q - 02006 .iEatmi&~~'f~ 1

Idle gear bush

5 YSD490Q - 02007 .iEatmi&~tdJ 1

Idle gear shaft

6 YSD490Q - 02oo9a dIJ~.iEat1&~ 1

Crankshaft timing gear

7 YSD490Q - 02011a 8~~.iEBt1!T~ 1

Camshaft timing gear

8 GB5783 - 86 - ti M6x 16 6

Bolt M6 x 16

9 GB93 -87 m 111 6 6

Washer 6

10 . GB5782 - 86 I{ It M8 x55 2

Bolt M8 x 55

1 GB93 -87 m III 8 2

Washer 8

12 YSD490Q - 02100 -mjffitl8tr1BEi~jiijlJ~ 1

Automatic adjusting device of the

fuel supply angle in advance

13 GB848 - 85 m III 8 - 140HV 2, .
Washer 8 -140HV

-6-



~.I- ~ ...,.. "9 !as "1Z.:JI:. ~I: ~ ~ ~ ~
\.. ift1..JdL " . 11 IJIIL 6~ ~.JlL,. " ~r \.. g I~'" nx...

CYLINDER HEAD, THERMOSTAT, INTAKE MANIFOLD AND EXHAUST MANIFOLD

-7-



C\~LINDER HEAD,TliERl\fOSTAT,INTAKE MANIFOLD

AND EXHAUST l\rIA.NIFOLD

* rl:
Renlarks

1

8

2

8

2

4

1

4

4

4

4

16

37

39

12

~!I
Q'ty~ **Name

Spring washer 8 5
_ ti M8 x 18 Bolt M8 x 18

~~- 1
Real eover

By1M~mJ4~

Gasket

IE: fr;·f· :tE\. w.~, ..lin

Cylinder head
~\.r]~.

Valve guide

ffPJffim1t
Oil seal

ffi ~

lifting eye

WM8

2 YSD490Q - 03102

3 Y485 -03021

I
4 YSD490Q - 03011

5 GB93 - 87

6 ~ GB5783 - 86

7 YSD490Q - 03002a

8 'YSD490(2 - 03023

9 Y480(; - OJ 103

10 YSD4YOQ - 03105al

11 YSI)490Q - 03013

12 IYSD490Q .- 03103

13 IYSD490Q - 03104 I
14 YSD490Q - 07100

15 !(;B5783 .~. 86

i
1

16 IGB5783 - 86

17 GB848 -·85

t~~· ft. ~~

Ref. No.. Parts No.

t 1YSD490Q - 03101

~;g~~~-(025)

Plug (025)

lIlffifh:Btftt
Injector sleeve

ilt~'tm.Jt

Intake manifold gasket

i!!~rl.~

Intake valve seat

14f~r]I~

Exhaust valve seal

jJ.t ~ ~

Intake manifold
_ fiM8 x20

fjolt 1.18 x 20
_ ~ M8 x25

Bolt ~18 x 25
!/} [Wl 8 -140HV

Washer 8 - 140lIV

18 IGB6170 - 86 I ~ lij: M8

__-.lL L Nut M8

-8-



ti~ "~. it % ~ f* flit 4il it
Ref. No. Parts No. Name Q'ty Remarks

19 GB898 - 88 - tt M8 x45 8
Stud M8 x45

20 GB6170 - 86 - r~MIO 6
Nut MIO

21 GB848 -85 fJJ: [II 10 - 140HV 6
Washer. 10 -I40HV

22 YSD490Q - 03001 ~~.tt 4
Valve rocker braeket stud

23 YSD490Q - 03006 t=1~~tf~Jt 4
Gasket

24 YSD490Q - 08001 ~~ E=(. 'if 1
It:xhaust manifold

25 YSD490Q - 08002a jt~~i~'1f~Jt 1
Gasket

26 CB57S3 - 86 - ti MIO x 30 2
Bolt MIO x 30

27 YSD490Q -11301 "iJl1ilUiti 1
Thermostat cover

28 YSD490Q -11302 liililB1tmlt 1
Gasket

29 Y480G -11303a 1) m. t»" 1
Thermostat

30 YSD490Q - 11304 iJMfiTC ]

Thermostat housing

31 YSD490Q -03016 iJmU7C~Jt .1
Thermostat housing gasket

32 YS475 - 11300 Ci\10 *l1i!~M~ 1
Water temp sensor

33 GB5783 - 86 • ft M8 x 35 3
Bolt M8 x 35

34 (;B5783 - 86 I{ tt M8 x50 1

Bolt !\fS x 50
35 YSD490Q - 07004 ift~tl1fmJ:t 2

Intake bend pipe gasket
36 YSD490Q - 07200 Jt!1Jn~ft$ftJ: 1

Electricity heating unit
37 YSD490Q - 07005 lttec~1J 1

Intake bend pipe
38 GB93 -87 m lit to 6

Washer 10

-9-



-10 -



PISTON AND CONNECTING ROD ASSEMBLY

~]: % ft ~ ~ JJ\ flit * t±
Ref. No. PUlts No. Name Q'ty Remarks

1 YSD490Q - 04001 m-Jl~~ 4

1st ·c·ompression ling

2 YSD490Q - 04002 m=:ilA;:J;F 4

2nd 'compression ring

3 YSD490Q - 04102 rm~_.

4

Spring

4 YSD490Q - 04103 ~.~O 4

Spring lock

5 'YSD490Q - 04101 7lbJiF*~ 4

Oil ring

6 Y488 -04006 m_m~1IJ 8

, Piston pin snap ring

7 YSD490(, "'"' 04005 m ~ 4
. ,

Piston

8 YSD490Q - 04004 m~~ 4

Piston pin

9 YSD490Q - 04204 ~ff_~ 8

Connecting rod bolt

10 YSD490Q - 04202 ~ ff 4

Connecting rod

11 YSD490Q - 04201 itff*t~ 4

Connecting rod bush .
12 YSD490Q. - 04003 'l1fftfbFC 8

Connecting rod hearing, upper and

lower halves

13 YSD490Q - 04203 iiffl& 4

Connecting rod cap

-11 -



-12 -



CRANKSHA~F'IN AN'D FLYWHEEIJ

I
-..~,l:

t:1; .~ ,tt ~j~ ~ f* f{t -* it.
I

Ref. No. Part~ I~o. Name (J'ty Ren1arks

1 YSD490Q- 05007 1& ljj JT\ 1

Starting jaw

2 Y480G - 05006 ~Z9JJR~t& 1

Washer

3 Y'SD490Q - 05006 llH 4111 ft*9~ 1

Crankshaft pulley

4 YSD49{)Q - 05005 db fdffi fill fJ! (fu ) 1

Oil thrower

5 GBI096 -79 it C12 x 63 1

Dowel pin C12 x,63

6 YSD490Q - 05003 flb 4111 j

Crankshaft

7 GB119-86 m BI0 x 20 1

Dowel pin BI0 x 20

8 GB/T276 ~94 m~4lbjJ:6203 - Z 1

Ball hearing

I
9 YSD490Q- 05102 -t$~itill 1

Flywheel gear ring

10 YSD490Q - 051.01 ~ ~ I 1.

Flywheel

I
11 YSD490Q - 05001 I 1*~mJ:t 3

I .~lywhee] bolt lock washer

12 YSD490Q - 05002 I -~tffi_ti 6
II Flywheel holt

,
I •

I'''''0 YSI)490Q -, 05004 l1tl~mnaff!(J§) 1.. ,.,

Oil thrower (rear)

-13 ~



,
....
~

I

B!l
~\,

12

1 2

II
2S-h l .
2r--'~

2e--~

.• 22

-<
~

~
~ ~.
> c1~
::j

a~

~1i=
Q
~
~

Cf)

~



WALVE -ACTUATING MECHANISM

fij ~ ft ~ ~ ~, flit * tt
Ref. No. Parts No. Name Q'ty Remarks

1 GB5783 - 86 -fi 12 x 35 1

Bolt 12 x 35

2 GB93 - 87 m IIJ 12 1

Spring washer 12

3 YSD490Q - 02012 8 tt;~jEatt&~ffit& 1

Camshaft timing gear elamping plate

4 YSD490Q - 02010 8 ~~ILLI:.tll& 1
Camshaft thnlst plate

5 YSD490Q - 06001 8 $k ~ 1

Camshaft

6 GBI096 -79 if C8 x22 1
Flat key C8 x 22

7 GB848 - 85 m III 8 - 140HV 2

Washer 8 - 140I-IV

8 GB93 -87 11J= 11I8 2

Spring washer 8

9 GB5783 - 86 - ti 1\18 x 20 2

Bolt ~18 x 20

lO Y480G - 01105b f;~~( I) 2

Screw plug ( I)

11 GB894. 1 - 86 ~ 1m 18 2

Retainer 18

12 YSD490Q - 03202 1i"~~/~
,.,
.::>

Rocker shaft bracket

YSD490Q - 03207 1iiW~Jfi5t~ 1.

Rocker shaft rear bracket

13 YSD490Q - 03212 '=trlt&W1t~ 8

Rocker ann bush

14 YSD490Q - 03211 ~flf!_ 8

Rocker

- 15 ~ ..



15

.f~ -~

Parts No.

YSD490Q - 03206 ~

~ f~
Na.tne

~·it

Q'ty

8

%l t±
Remarks

GB6171 - 86

16

17

18

19

20

21

22

23

24

25

YSD490Q - 03204 tl·'f~~·~.

Rocker shaft spaeer spring

YSD490Q - 03205a ~(]1fijW4JB

Rocker shaft

-BJ: M8 x 1

Nut ~i8 x J

·Y·SD490Q - 03201 ecfl fBJ Wjtillm_tr

Adjusting screw

YSD490Q - 06003 fftff
Push rod

YSD490Q - 06002 ~tt

Valve tappet

YSD490Q - 03015 f-1~~J\l

Exhaust valve

YS1)490Q - 03014 it!~rl

Intake valve

YSI~)490Q - 03010 A-~ f] 5'.·~.Wf
VaIve spring JOlver seat

YSI)490Q - 03007 ~ f] ~t ~!)l_

Outer valve spring

.3

8

8

8

8

4

4

8

8

26 Y·SD490Q - 03017 8

27

28

Inner valve spring

Valve spring upper seat

YSD490Q - 03008 ~ tl ~lt!*=

,ralve collets

8

16



itb Ji ~ I~~ 11\
OIL-SUMP

-17 -



OIL SUMP

t~ ~. 1~ -~~ ii .f$ ~f! ~~ 8:
Ref. No. Parts No. Natne Q"ty RClnarks

YSD490Q -15 - o1400b m¥ItJ R $ itt 1

Oil dipstick unit

2 GB5783 - 86 - fi M8 x 25 25

Bolt M8 x 25

3 GB93 - 87 f~ ImR 25

Spring washer 8

4 GBR48 - 85 m Wt1 8 - 140I-fV 25

~rasher 8 - 140fIV

5 YSD490Q - 01018 na~~~.Jt

Oil sump gasket

6 YSD490Q - IS - 01700 i'mJ~%$1lJ: 1

Oil sump unit

7 Y480Q -67 - 01703 1itlm_~

Drain screw plug

8 Y480G - 01704a m 1m 1

Washer

-18 ~



::.1- ~~i:i~\.. -;fit. .1dL ~ ,.,::,." n~

CYLINDER HEAD COVER

. . . .
. ~ .. - .

, ... ... -

.. .
; "

.(-1 J ...

"tt ~ ...... : .: ..... 4

,- " .... ' .' -' .
~.. • • . .. ~ :.' '. \'. t.· •• ::- •."-, . " ... . '.

- 19-



CYLINDER HE.AD COVER

t~ % ft ~ ~ f$ J:kft * tl:
Ref. No. Parts'No. Name Q'ty Remarks

1 YSD490Q - 03004 ~mr~~ 1

Cylinder head bonnet

2 Y480G - 030038 nnrm 0 mmJt 1

Oil filler cap gasket

3 Y480G - 03400 1JnirfJ Q ~.f1f rJ

Oil filler cap

4 GB923 - 88 - -HJ: MIO 4
4'

Nut MIO

5 YSD490Q - 03005 SCiIli1_~Jt 1

Cylinder head bonnet gasket

6 GB848 - 85 mll110 - 140HV 4

Washer 10 -140HV

7 YSD490Q - 03021a lij n$ 1

Name plate

8 GB827 - 86 fW$T 2 x 5 4

Rivet 2 x 5

-20·-



l~, ".-k ~~ ilL"tb 't1' 4~ :r
~. I . , SYSTEM

StJPPLYFlJEL

-21 -



.JIi4\ ~1'\Jrhk'l J]:I

FUEL SUPPLY SYSTEM

fi~ % ft ~ it $ It11 * l£
Ref. No.. Parts No. Name Q'ty Remarks

1 Y480G - 02002 PMrm*mlt 1

Fuel injection pump gasket

2 Y480G -10100 njfrm*J~,h1t 1

Fuel injection pump

3 YSD490Q - 10500 iWiffirm1fmsflJ: 1

High pressure fuel pipe

4 YSD490Q - 10800 tmrRtJ~PJtiltJ*ittilb1fmsflJ: 1

Fuel feed pipe from fuel filter to

fuel injection pump

5 YSD490Q - 10900a tUurm*~tmmBllirm1f~{tJ: 1

Fuel feed from fuel supply pump to

fuel filter

6 GB5783 - 86 I{ fi M8 x20 2

Bolt M8 x 20

7 GB93 - 87 ~ 1II8 2

Spring washer 8

8 GB848 - 85 ~ 1m 8 - 140HV 2

T~lasher 8 -- 140HV

9 YSD490Q - 10600a C0708A ~rmtmrti~J~'~ 1

Fuel filter

10 YSD490Q - 10700 ~7f!JU$ilJ: 4

Fuel injector

Ii Y480G - 10400 fillrtb'lf${lf 1

Fuel return pipe

-22 --



,
tv
W,

4
3

J. '..I.... ;.Q: .J. '.-h~ ~ ~1:.TL'11:J 7.1'-"\ .fJt,~ ~ '~'n~

LUBRICATIKG OIL PUMP AND OIL PIPE ASSEMBLY

21 2 3

2 F
3 _L&r.:}

mi-

14

12



LUBRICA,TING OIL PUMP AND ()IL PIPE ASSEMB'LY

f~ % 1-t -f3- ~ ~\ fiji ~ ff:
Ref. No. Parts :No. Name ' Q'ty Remarks

1 GB6170 - 86 - -HJ: ~18 4

Nut M'S

2 GB859 - 87 m 1118 6

Spring w~sher 8

3 GB848 -- 85 ~ 11.1 8 - 140HV 6·

Wa8her 8 -140HV

4 GB899 - 88 - f± M8 x35 2

StudM8 x 35

5 GB899 - 88 - fl M8 x40 2

Stud M8 x40

6 YSD490Q - 09105 tJLim.*1Ai 1

Oil pump cover

7 Y'SD490Q - 09107 fJLrib*~J:i~ ]

Oil purup washer

8 YSI)490Q .- 09122 r*J ~ T 1 '

Inner rotor

9 GB119 - 86 f~ A4 x 18 2

Pini\4 x 18

10 YSD490(l ~ 09108 ,~ ~ ~ 1

Outer rotor

11 )"SD490(~ - 09132 f1Lirfilif* 1

Oil pUlnp housing

12 YSD490Q - 09101 mrm*1~;fJtg~ 1

()il pUInp driving gear,
fJLim*$fb13 'YSD490Q - 09121 1

Oil pump shaft

-24 -



ti~ % it % ~ fJ.J\ ~- fk t±
Ref. No. Pa11s No. Name Q'ty Relnarks

14 YSD490Q -09103 ~ffiIliJ ~qt• 1

Relief waIve spring

15 GB308 - 89 mit 010 1

Steel ball

16 YSD490Q - 09002 wrmfft*~~J:t 1

Oil outlet pipe flange gasket

17 YSD490Q - 09200 tillIbIf_$14: 1

I~ubricating oil line unit

18 GB5783 - 86 I{ ti M8 x20 2

Bolt M8 x 20

19 GB5783 - 86 I{ fi M8 x 30 1

Bolt M8 x 20

20 YSD490Q - 09102 mim*iJJlli_~r 1

Adjusting holt

21 GB6176 - 86 !II -BtMI4xl.5 ]

NutM14xl.5

22 YSD490Q - 09131 mrm*td1ft~ 1

Oil pump shaft bush

23 YSD490Q - 09104 m Jt 1

Gasket

24 YSD490Q - 09110 _tzgft~~~~$fLJ: 1

Gauze filter weldment

-25 -



i
tv
0\
I

,tt ~ r,11'~ -11.. t ~.. Ir.l~ "!, h

1J'- 7J'. 't )J..\,)J;1 /)(.., 1: , r~l'" '1"G" IS... .~

COOLIl\l(; \VATER PlJ1-1P FA'N A~JI) PULlEY

6

1 2

10

m-t·-

17

\r
;/



71<*"JXl~ J5t Blm~1~~JiX

COOLIN(;WATER !>Ul\iP,PAN A.N"D PULljJ4:Y

_I

f~ -g~ fr4 % ~ ~ itA * tt
Ref. No. Palis No.. Name Q'ty Remarks

1 GB5782 - 86
,

~l ti M8 x45 4I
I Bolt 1\18 x 45

I2 GB93 -,87 ~ 1118 8

Spring washer 8 I
3 "-SD490Q - 11003 }XL ,~ 1

Fan

4 YSD490(J - 11001 JXl*m* 1

Spacer

5 YSf)490Q .- J1112 7j(*.!Sl1W~ .1

Pulley

6 flG4 - 401 ~ 74 JXt~* 15 x 9 x 1000 1

V-belt 15x9xlOOO I
~ GB6170 - 86 ~ -Bt M10 1I

Nut ~fl0

8 (;B724,~ ~-' 87 ~ III 10 1 I
I Spring w'asher 10

ICi 'YSD490Q - 11101 I WJ· m ~ .1

I
'Washer

I10 (;B893. 1 - 86 ~ ~l40 1.=t

Retainer 40

I11 GB/'f276 - 94 mijJ~~ 6203 - Z 2

Ball bearing 6203 - Z
I
I

12 YSD490Q .- 11104 ~,~IWf1f 1

Bearing space sleeve

13 )TSD490Q ~ 11106 71< * 4ltJ 1
I

Purnp shaft t

I



fiF ~ ·ft % ~ f* J;:Jt 11 tt:
Ref. No. Parts No. Name Ql ty Remarks

14 GB5783 - 86 I{ tt M8 x60 1

Bolt M8 x 60

15 GB848 -85 m 1118 -140HV 4

Washer 8 - 140HV

16 YSD490Q - 11103 7j( * 1* 1

Pump housing

17 GB1152 -79 M ~ MI0 xl 1

Grease cup MI0 x 1

18 YSD490Q - 11107 7j(*1*mJt rJill
Gasket I

19 GB5783 - 86 - tt M8 x55 3

Bolt M8 x 55

20 YSD490Q - 01022 7J<*~t&~Jt ]

Gasket

21 YSD490Q - 11108 **~tJi 1

Lining plate

22 YSD490Q - 11105a JJ<*nt~ 1

Pump impeller

-28 -



~?~~(-...\..;.~ ~
.~ '-',~. -fiP,. (f'-"r--. ~: l' .,,P .:::"'~:..

d'fi~""~~'\~~,-~~~-,;;:>--:~~' )(f!J,/. f. \~ " ,,//
fit :~"I' ''!i-Z' ,// ~\~~~~~%~~'~ //~<~~,'~,'

J?
....... -....;;.' ~-..///~~ ~:'j~~., .~~.~/y

:0f>z~)'".~. \
),'... , A,,?,~'"'lII')jP\"l,',;';#" j~/ ,. j(/ :'. '! /' 1
\ ,': .. ~'.h>~1;/ , 3'
-...' ~ .4

,
~,

.7

8

\
\

~
,~ '"

./ \ "'11

10

2

_V
.~~~~/~

>' ,~~''-,~~' .

\?' ", \'J~~.,~~\~~~~~
~i?~·1

\ ~ ('1.
~(-v.

~ ~uA ~ Ji , in. idl ilt*Ji, ~#J 'l!. in.Jl ~'l!.~ 'l!. iJL ,~-.*.
AIR FILTER, OIL FILTER, STARTER AND CHARGING GENERATOR

m-t.:::-



AIR FIDTER,OIL FILTER,STARTElt

AND CHARCING GENERATOR

f~ % ft ~ ~ f* ~It * tf
Ref. No. Parts No. Name Q'ty Remarks

1 YSD490Q - 15000 ~l=(.tm¥RBi~'JiX 1

Air filter assy

2 YSD490Q - 09300 mrmtm~:Bi~'JVt 1

Oil filter assy

3 Y480G - 12300 iQ~EI!m$flJ: 1

Starter

4 GB5783 - 86 • ft M8 x25 1

Bolt M8 x 25

5 GB93 - 87 m 1i8 1

Spring washer 8

6 GB848 - 85 m III 8 - 140HV 1

Washer 8 - 140HV

7 YSD490Q - 12001 ~EI!mL~lJ 1

Bracket

8 YSD490Q - 12100 JFI1A 3tmt~Et!m 1

Generator

9 GB5782 - 86 - fi MI0 x90 1

Bolt MI0 x 90

10 GB93 - 87 m 11110 1

Spring washer 10

11 GB6170 - 86 - -Ei MIO 1

Nut MI0

-30-


